
BH-1200
BH-1200 V
BH-1500

- BH-1200 V#

9

1
2

3
4

5

7080

71

21

26

18
19

20

42*,42**

41

39*,39**

41

23

24

25

28
29

31
32

33

34
35

36

85

106

82

109

92

51

75

25

73

72

102

101

37

38

8

7

95

8

7

93

8

7

44

8

7

40

51

43

58**58*

53B

50

508

507

54**
61*,61**

56

55 49

53A

46*,46**
46*,46**

45

47
48

47

52

59

509

506

501

502

503

504

505

69

68

65

67

87

97

9899

108

17

86

6

112

105

88

110

12
14

13

11

78

52

57**

45

48

19

15
16

16

79

80

79

70

80 7079

100

22

27

74

76

91

112

111

44

62
63

27

66

66

81

104

84

94

107

90

89

96

68

30

60

60

(103*,103**)

10*,10**

10*,10**

#

53B#



  April 2006 ROTARY HAMMER BH-1200
DIY BH-1500

Pos. Description (Q-ty) Price, 
USD

1 Front cap

2 Circlip  Ø28

3 Washer Ø28

4 Protection sleeve

5 Spring Ø40x50

6 Damping washer

7 Spring washer Ø5 (8)

8 Washer Ø5 (8)

9 Cylinder housing

10* Brand label (2) 127 V (BH-1200)

10** Brand label (2) 230 V (BH-1200)

10* Brand label (2) 127 V (BH-1200VS)

10** Brand label (2) 230 V (BH-1200VS)

10* Brand label (2) 127 V (BH-1500)

10** Brand label (2) 230 V (BH-1500)

11 Oil seal Ø40xØ49x6

12 Washer Ø55xØ45x1.5

13 Ball bearing 61808 (2)

14 Snap ring Ø40

15 Steel ball Ø9 (3)

16 Flat key 3x18 (2)

17 Damping spring  Ø18x40

18 "O" ring Ø28x2 (2)

19 Steel ball Ø7.14 (3)

20 Guard ring sleeve

21 "O" ring  Ø19x2 (2)

22 Cylinder

23 Piston pin

24 Ring Ø50xØ40x10

25 Needle bearing HK1012 (2)

26 Plastic bush Ø55xØ48x64

27 "O" ring  Ø68x1,5

28 Second striker

29 Cone gear

30 Snap ring Ø32

31 Striker

32 "O" ring Ø28x3 (2)

33 Piston

34 Connecting rod

35 Circlip Ø50

36 Oil bearing

37 Gear housing

38 Ball bearing 6001.2Z

39* Armature      127V

39** Armature      230V

39* Armature      127V (BH-1500)

39** Armature      230V (BH-1500)

40 Guide wind circle

41 Screw ST5x55 (2)

42* Stator        127V

42** Stator        230V

42* Stator        127V  (BH-1500)

42** Stator        230V  (BH-1500)

43 Motor housing

1B-010

1B-009

B-009

BH-1200 VS

1T-022

Description National 
Language (Q-ty)Part Number

M-018

R-007

K-023

M-051

K-018

L-007

M-026

M-052

K-028

K-045

S-120

S-013

R-010

R-015

T-022

S-133

1T-023

T-023

R-055

N-048

R-043

S-020

S-024

S-008

O-022

1T-021

T-021

DWT
PRICE  LIST  OF  SPARE  PARTS

S-004

G-007

M-024

M-050

O-038

R-026

M-049

K-036

F-007

S-134

K-033

S-115

O-060

G-003

O-009

1A-010

A-010

I-007

S-092

1A-011

A-011

H-008

B-010



Pos. Description (Q-ty) Price, 
USD

Description National 
Language (Q-ty)Part Number

44 Screw M5x20 (4)

45 Brush holder (2)

46* Carbon brush  (2)        127V

46** Carbon brush (2)        230V

47 Brush cap (2)

48 Connection spring  Ø16 (2)

49 Screw ST4x16 (4)

50 Screw  M5x10 (2)

51 Ball bearing 608.2Z (2)

52  " U " Rubber gascet (2)

53A Housing A

53B Housing B 

53B# Housing B VS

54** Co ndenser  0.22µF       230V

55 Cord clip

56 Rubber sleeve

57** Indu ctor   24x12x4      230V

58* Cord         127V

58** Cord          230V

59 Screw ST4x20  (6)

60 " U " Rubber gascet 2 (2)

61* Switch         127V

61** Switch         230V

62 Spring holder

63 Spring  Ø44x56

64 Washer  Ø62xØ48x3

65 Switch knob

66 Balling pole Ø8x19 (2)

67 Locating block

68 Circlip for hole Ø15 (2)

69 Knob grip

70 Hex.screw M5x25 (4)

71 Oil seal cap

72 "O" ring Ø45x1,5

73 Crank housing

74 Crank shaft

75 Ball bearing 6003.2Z

76 Circlip for hole Ø35

78 First gear

79 Spring washe r Ø4 (4)

80 Washer  Ø4  (4)

81 Gasket

82 Circlip for shaft Ø15

84 Circlip Ø17

85 Third shaft gear

86 Damping bolt

87 Knob spring Ø5x25

88 Ball bearing 16003.2Z

89 Screw ST4x22  

90 Screw ST4x18 (6)

91 Second gear

92 Cone spring A

93 Screw M5x45 (2)

94 Ball bearing 61902.2Z

95 Screw M5x35 (2)

96 Thrust needle bearing 2542

97 Washer Ø3

98 Spring washer Ø3

99 Screw M3x20 

S-002

S-022

S-043

O-020

S-042

O-063

S-078

S-076

F-014

R-047

O-019

S-040

J-005

1D-006

D-006

J-008

J-011

S-075

H-016

S-037

O-002

M-021

H-028

1E-003

E-003

S-077

E-005

M-002

M-004

E-008

H-029

M-022

1C-007

C-007

G-021

R-038

S-014

I-008

N-043

I-013

S-107

N-041

S-059

N-003

M-053

G-011

K-042

S-028

O-011

S-114

F-010

S-023

S-001

M-033

S-097

R-049

S-118

K-006

S-143



Pos. Description (Q-ty) Price, 
USD

Description National 
Language (Q-ty)Part Number

100 Oil seal cover

101 Oil seal holder

102 Cone spring B

103* VS wheel switch      127V (BH-1200VS)

103** VS wheel switch      230V( BH-1200VS)

104 Plastik holder

105 Location cover

106 Circlip for shaft Ø 28

107 Clutch bush

108 Damping bush

109 Clutch 

110 Washer Ø42xØ25x1

111 Wash er Ø51xØ48x1.5

112 Flat key 4x14 (2)

501 Chuck ring

502 Elastic cylinder pin 6x20

503 Slipknot bolt M8x45

504 Handle clip

505 Side handle

506 Hex.head screw M6

507 Arresting lever fixed block

508 Nut M6

509 Depth rodQ-022

S-017

S-018

R-059

Q-009

Q-018

S-142

S-065

R-029

M-025

N-028

Q-017

N-005

N-007

R-048

1C-008

N-013

L-022

S-106

C-008

Q-005

Q-002

S-061


